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ITEM PART NO. DESCRIPTION QTY NOTE
001 450444-8 Switch Lever B 1
002 233157-4 Compression Spring 1
003  450442-2 Front Grip 1
004 158629-7 Protector cpl. 1
005 265995-6 Onmetszo csavar M4x18* 2
006 911253-5 Trapézfeju csavar M5x30 911253 2
008 188567-9 Housing set r+l 1
INC. 42
009 417740-7 Insulation Cap 1
010 233288-9 Nyomorugé* 1
011 268077-3 Pin 5 1
012  417727-9 Cap Holder 1
013 417736-8 Lifter 1
014  417735-0 Pusher Cap 1
015 268237-7 Rod 3 1
016 417781-3 Pin Holder 1
017 646206-2 Choke Caoil 1
018 646207-0 Choke Coil 1
019 417737-6 Link 1
020 417739-2 Rod 1
021 233156-6 Compression Spring 5 1
022 417731-8 Switch Lever C 1
023  265995-6 Onmetszo csavar M4x18* 2
024 687063-9 Kéabel-fesziiltségmentesito 6870 1
025 450443-0 Switch Lever A 1
026 233156-6 Compression Spring 5 1
027 450488-8 Lever 1
028 643936-6 Szénkefetarté6 8450/HP2040/6408 2
029 191962-4 Szénkefe CB-419 (CB-406, CB-40 1
030 621733-0  Allérész UH6570 1
031 211027-7 Ball Bearing 62727 1
032 515738-9 Forgérész UH6570 1
INC. 31,33,34
033 241850-6 Ventilatorkerék 60 HP2032/HP20 1
034 211062-5 Goly6scsapagy 60002Z 1
035 650628-0 Kapcsolé UH 1
036 645190-8 NOISE SUPPRESSOR 1
037 654531-7 Csatlakoz6sav N910/4305/4305T 1
038 666246-4 Power Supply Cord 1.5-2-0.3 1
039 682503-2 #Kabelvédo 8-90* 1
040 253215-0 Lapos Alatét 8 253215-0 1
041 253215-0 Lapos Alatét 8 253215-0 1
042 188567-9 Housing set r+l 1
INC. 8
043 865772-2 Name Plate UH4570 1
044  265995-6 Onmetszo csavar M4x18* 10
045 158625-5 Gear Housing Complete 1
046  158623-9 Gear Complete 1
047  443142-1 Dust Guard 1
048  194660-9 Shear Blade Ass'y Set 1
049 158626-3 Gear Housing Cover cpl. 1
050 265182-7 +Pan HEad Screw M5x25 2
051  450440-6 Under Cover 1
052 911148-2 Trapézfeju csavar M4x25 911148 4
A0l  194677-2 Cord Holder Complete Set 1
AO02 158024-1 * Kabeltarté horog sévénynyird o 1
A03  450489-6 Blade Cover 1
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